Yyjamato

Parts List

COMPUTERIZED ACCURATE
TAPE TENSION CONTROLLER

ACCU-10

ACCU-10-A1T ACCU-10-A1S
ACCU-10-C1T ACCU-10-B1T

% YAMATO SEWING MACHINE MFe. C0,LTD.




IN=YVAMDRA

IN=YURKNCEREINTWBAT—DTFIHARXAEXEERDUTWET,

S DFA (Parts No. DBICREHEHINTWETS, )
[ ] RIEIONR—=YYRMNCHLT, SEAEESNEBRERDLTVWET,
[ ] WIZIBParts No. RURIEDORIR
¢ FEIDNR—=YIIMNHULT, SEHEMENEBRRVETINERDLTWVWETD,

HRmEXDBRD CEE
Y CONR—=YIVIANCIRHINTWBIRRE EXDRRIE. Parts No.(flZ(E. 3500201) THEWVWL X

ED
Y 0068011 DiFEIE., 0068011XIE68011 TTEXTE W,

BE. CONR—YYIANDOEHFEIZ, ARICEDETEINZIEENBDETOTTTHATIW,

How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y  When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you,
Y% When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" .

This Parts Listis subject to change without notice.



Contents

ACCU-10 DEVICE(1)

ACCU-10%i&(1)

—l

ACCU-10 DEVICE(2) ACCU-10&E&(2) 2
ACCU-10 DEVICE(3) ACCU-10%KiE&E(3) 3
ACCU-10 DEVICE(4) ACCU-10%i&E(4) 4
ACCU-10-A1T, A1S DEVICE(1) ACCU-10-A1T, ATSEIE(1) 5
ACCU-10-A1S DEVICE(2) ACCU-10-AT1S¥IE(2) 6
ACCU-10-A1T, A1S DEVICE(3) ACCU-10-A1T, A1SEE&E(3) 7
ACCU-10-C1T DEVICE ACCU-10-C1T(E 8
ACCU-10-B1T DEVICE ACCU-10-B1THE&E 9
EXTRA PARTS(1) FESM(1) 10
EXTRA PARTS(2) FEam(2) 11




ACCU-10(1)

12

ACCU-10



ACCU-10 DEVICE(1)

ACCU-10%E(1)

1

Ref.No Parts No. Description m A Amt. Req
1 1280309 Clamp(Front) A A () 1
2 1280308 Bolt RIL S 2
3 1280120 Knob Base JITR—=2R 2
4 1280130 Retaining Ring Aby Uy 2
5 1280295 Clamp(Rear) 957 (#8) 1
6 000538 Washer Ty 4
7 009747 Screw(M4-0.7 X 10) Exy 4
8 1280295 Joint VAN 1
9 009970 Screw(M6-1 x 20) Ry 2

10 009754 Screw(M6-1 X 35) ExY 2
11 1280128 Pole Cap(for O) F v v 7(ORB) 1
12 1280118 Main Pole XA VIR—=IL 1
13 006202 Screw(M4-0.7 X 6) xRy 2
14 1280129 Pole Cap(for 1) F+ v Z(OR) 2
15 1280315 Sub Pole HTR—I 1
16 1280261 Stay XA 1
17 1280258 Tape Feeder Bracket KBRS 1
18 300011 Washer Ty 3
19 009976 Screw(M6-1 X 15) Ry 3
20 000434 Washer Ty 1
21 000162 Washer A 1
22 000676 Spring Washer APV T Ty 1
23 009912 Wing Bolt FauRILbk 1

ACCU-10



2
ACCU-10(2)

Nt

35 Y
36 )
37 x s
WO
2K

49
58 .~ 66
60 g
Q 57
S (fhsjb 56
59
72 70

~
N
\
Q. ¥

ACCU-10



ACCU-10 DEVICE(2)
-

ACCU-10 % E&E (2)

2

RefNo Parts No. Description @ A Amt. Req
1 1249230 Operating Control Box, C. Set 121EF8 (1) 1
2 1249229 Operating Control Box Unit 1B1ERE 1
3 1280277 Operating Control Box Holder BERXT 1
4 005624 Screw(M4-0.7 x 10(5.6)) Exy 2
5 0063612 Cord Clamp(4N- ¢ 6.8) dA—RI527 1
6 110077 Screw(M3-0.5 x 6) hxy 1
7 110017 [009751] Screw(M5-0.8 x 8)[M5-0.8 x 10] kY 2
8 000426 Washer AV 2
9 1280294 Motor Bracket Cover(Rear) E-IMNBEE 1

10 009203 Screw(M3-05 x 4) kRrY 4
11 1280233 Motor Bracket E—IEfE 1
12 1280266 Sensor Guard B H-KR 1
13 160001 Screw(M4-0.7 X 4) xRy 18
14 4100170 Spring RIINEK 1
15 009748 Screw(M4-0.7 X 12) Exy 2
16 000022 Nut Al 1
17 1280241 Roller Cam (A N 1
18 1280240 Roller Cam Bushing O—ZhLT7vya 1
19 000010 Conical Spring Washer m/R=% 4
20 1280242 Clamp Lever T2 7LIN— 1
21 3201191 Shaft i 2
22 1280249 Tape Guide(Rear) F—=THA R({%) 2
23 009791 Screw(M3-05 X 6) =87 4
24 1280298 Magnet Holder Unit N TRy NETA(HR) 1
25 110114 Screw(M2-0.4 X b) I8 6
26 000209 Washer Ty 2
27 1280239 Sub Roller Lever 70— LI/N— 1
28 1280238 Roller Cam Shaft O—2 71 L& 1
29 110008 Screw(M4-0.7 X 8) Exy 2
30 .1250121 Ball Bearing R=IRFYT 2
31 1280237 Sub Roller Shaft Arm Y7 O— S 1
32 120024 Screw(M4-0.7 X 14) Ry 1
33 1280300 Sub Roller Shaft H70—-S8 1
34 0068202 Retaining Ring ArwZYvy 1
35 1280304 Sub Roller 70— 1
36 300067 Washer AR Y 1
37 005049 Screw(M5-0.8 X 8) =3 1
38 1064081 Motor, C. Set(2) E—%(#82) 1
39 1064079 Motor Unit T—4 ($H) 1
40 1280251 Encoder Plate IV —5EHR 1

Ref. No 41 to 84

See the following page.

ACCU-10



2

ACCU-10(2)

ACCU-10



ACCU-10 DEVICE(2)

ACCU-10 K E (2)

2

RefNo Parts No. Description m A Amt. Req
41 009994 Screw(M3-05 x 8) Exy 4
42 1200482 Encoder Tr>va1—% 1
43 110122 Screw(M2-0.4 x 4) JI=87) 2
44 1280253 Code Wheel Unit d— N1 —JL(fR) 1
45 160000 Screw(M3-05 x 3) bxy 2
46 1280252 Encoder Cover IV IO—5 7/~ 1
47 110024 Screw(M2-0.4 X 6) Exy 6
48 1280293 Motor Spacer TE—IAR—Y 1
49 1280247 Main Roller XA vAO—> 1
50 1280230 Tension Sencer Unit Frvaveyy 1
51 120045 Screw(M3-05 X 14) FxRY 2
52 000002 Spring Washer ATV T Ty 2
53 000014 Washer A A 2
54 110012 Screw(M4-0.7 x 5) IRy 1
55 1280245 Tension Shaft TV 1
56 0033024 Retaining Ring Abhw 7T 3
57 1280305 Tension Roller Tr¥ara—35 1
58 3100205 O-ring ovyvy 2
59 1280318 Tape Guide{Lower) F—7H1R(T) 2
60 1280250 Tape Guide Shaft T—7HA R 1
61 1057164 Electronic Board(C) BTFER(C) 1
62 120062 Screw(M3-0.5 x 72) kxy 4
63 1200497 Cable T—=TI 1
64 000399 Washer A 2
65 1280267 Guide Roller Arm A1 RO—Z8 1
66 009977 Screw(M6-1 X 25) IRy 1
67 160003 Screw(M5-0.8 X 5) kxy 1
68 000234 Nut +vhk 1
69 1280269 Guide Roller Bracket A4 rka—>4& 1
70 1280270 Guide Roller Shaft A4 RO—S8h 2
71 1280271 Guide Roller A1 rO—> 2
72 0068079 O-ring (ORY 274 2
73 1280257 Tape Guide({Lower) F—7H1 R(T) 2
74 1280268 Supporting Bar A4 RO—ZWf8E 1
75 009748 Screw(M4-0.7 x 12) Ry 1
76 1280275 Switch Holder TRy FRAR 1
77 009995 Screw(M3-0.5 X 5) Exy 2
78 1200503 Process Indicator TiERRew 1
79 110058 Screw(M3-05 x 20) =3 4
80 1280276 Guide Stopper 1Ry 1
81 009746 Screw(M4-0.7 x 8) TRy 1
82 000665 Washer Tyy 1
83 0010291 & Cord Clamp(8N-® 13.2) A—RoZ>7 1
84 004127 & Screw(M4-0.7 X 6) Exy 1

ACCU-10



3

ACCU-10(3)

ACCU-10



ACCU-10 DEVICE(3)

ACCU-10 % E& (3)

3

RefNo Parts No. Description m A Amt. Req
1 1280316 Distangle Roller WIpEO—7 1
2 160001 Screw(M4-0.7 X 4) Exy 2
3 1280262 Distangle Devicer Holder IR ERMAA 1
4 1064079 Motor Unit T—F (#8) 1
5 120045 Screw(M3-0.5 x 14) xR 4
6 1280265 Distangle Device Cover WIERES 1
7 009995 Screw(M3-0.5 X b} Exy 4
8 1070117 Wrapping Band IRV R 1
9 009746 Screw(M4-0.7 X 8) XY 2

10 1066038 Knee Switch, C. Set 1 BRRA v F(#1) 1
11 009984 Screw(M4-0.7 X 30) 1235 2
12 300031 Washer Tviy 8
13 000015 Nut Fv bk 2
14 300033 Spring Washer ATV T T+ 2
15 100038 Wing Nut Favrvhb 2
16 0092232 Knee Switch Holder By FiR 1
17 006910 Wood Screw(®d 6.8 X 26) RRY 2

ACCU-10



4

ACCU-10(4)

ACCU-10



ACCU-10 DEVICE(4)

ACCU-10 X & (4)

4

RefNo Parts No. Description m A Amt. Req
1 1249228 Conirol Box, Complete Set dy hO—JLiRw 7 X (#H) 1
2 1280311 Control Box v hO—=IRy o X 1
3 006910 Wood Screw(® 6.8 x 26) AR 2
4
5 110077 Screw(M3-0.5 X 6) hxry 22
6 1061002 Electronic Board(A) BFERA) 1
7 1070169 Spacer ANR—1 4
8 1057162 Electronic Board(B) EFEIR(B) 1
9 1280312 Cover HIN— 1

10 1070170 Spacer AR—1 2
11 1280310 Control Box Clamp v hO—-NWiRy o ROZVT 2
12 1280130 Retaining Ring AbwyZUvy 2
13 1280120 Knob Base S ITR—2R 2
14 1280308 Bolt NIV 2
15 004127 Screw(M4-0.7 X 6) Exy 4
16 1200447 Power Cable BRy—7I 1
17 1200493 Cable T—=) 1

ACCU-10



5

ACCU-TO-A1T, ATS(1)

ACCU-10-A1T

25

26

29

ACCU-10



ACCU-]O—A]T, A1S DEVICE(1)

ACCU-10-A1T, A1S%E(1)D

Ref.No Parts No. Description m & Amt. Req
1 3200257 Tape Guide Bracket, C. Set F—7H41 REFH) 1
2 3501222 Tape Guide Bracket F—7HA4RE 1
3 19021 Screw(M4-0.7 X 12) Exy 2
4 110048 . Screw(M4-0.7 X 10) Exy 2
5 3201371 Tape Guide Stop F—=7THARX M 1
6 110009 Screw(M4-0.7 x 8) =87 1
7 0095269 Tape Guide Bar Holder F—7IN—5 1
8 170050 Screw(M4-0.7 X 11.5) kxy 1
9 300100 Conical Spring Washer Mm/RR Ty 2

10 000538 Washer Tyovy 1
11 100001 Nut +vhk 1
12 009604 Screw(11/64-40 X 55) Ry 1
13 3200256 Eye Guard, Complete Set T4 H— R 1
14 3200255 Eye Guard Support 7 H— REIHR 1
15 009784 Screw(M6-1 X 10) ERY 2
16 3201332 Eye Guard VAH—R 1
17 004236 Screw(3/32-56 X 4.2) =87 2
18 4300042 Eye Guard Holder FAH—RRILY 1
19 006004 Screw(11/64-40 X 7.8) jI=$Y) 1
20 000010 Conical Spring Washer m/XRTy > 1
21 000547 Washer Ty 1
22 000334 Nut +v bk 1
23 1280269 Guide Roller Bracket H4RO—Z8H 1
24 160001 Screw(M4-0.7 x 4) kxy 4
25 1280270 Guide Roller Shaft HA RO— S8 1
26 1280271 Guide Roller A rO—3 1
27 0068079 O-ring ouyy 2
28 1280257 Tape Guide(Lower) T—=77A1 R(T) 2
29 0033024 Retaining Ring Aby U T 1

ACCU-10



6

ACCU-10-A1S(2)

ACCU-10



ACCU-10-AT1S DEVICE(2)
]

ACCU-10-A1SE & (2)

6

RefNo Parts No. Description W B Amt. Req
1 1280269 Guide Roller Bracket A rO—54& 1
2 160001 Screw(M4-0.7 x 4) Ry 4
3 1280270 Guide Roller Shaft A4 KO- 1
4 1280271 Guide Roller A4 RO—> 1
5 0068079 O-ring ouyvy 2
6 1280257 Tape Guide(Lower) F—=THA R(T) 2
7 0033024 Retaining Ring Aby 72T 1
8 0095269 Tape Guige Bar Holder TF—TN—F 1
S 120031 [120024] Screw(M4-0.7 x 20)[M4-0.7 X 14] IRy 1

10 3201377 Tape Guide Bar(Long) T—THA RIR—(FK) 1
11 009604 Screw(11/64-40 X 5.5) xRy 1
12 3201197 Tape Guide Unit T—771 R{H) 1
13 001892 Screw(1/8-44 X 2.9) =85 2
14 0095272 Tape Guide F—7H1R 1
15 1280290 Switch Support A1y FiR 1
16 180025 Screw(M4-0.7 X 2) xRy 1
17 110106 Screw(M4-0.7 X 8) xRy 1
18 1280320 Box Supporting Bar, C. Set X THE(HE) 1
19 9620757 Stand ATVR 1
20 005148 Wood Screw(® 4.5 x 25) ARARY 3
21 1200422 Box Supporting Bar TR 1
22 0001448 Screw(15/64-28 X 5.5) Exy 1
23 000779 Pin vy 1
24 000426 Washer AR 2
25 009751 Screw(M5-0.8 x 10) xRy 1
26 190021 Screw(M4-0.7 X 12) Ry 2
27 000665 Washer vy 2
28 110013 Screw(M4-0.7 X 8) =87 2
29 000665 & Washer Ty 1
30 000015 & Nut +Tv bk 1
31 000009 & Nut Fw 1

ACCU-10



v

ACCU-T0-ATT, A1S(3)

EXTRA PARTS

ACCU-10-A1S

ACCU-10-A1T

ACCU-10



ACCU-10-A1T, ATS DEVICE(3)

ACCU-10-A1T, A1S%E(3)7

RefNo Parts No. Description m % Amt. Req
1 1200507 Fabric Detection Switch, C. Set FKE T (FR) 1
2 1200408 Fabric Detection Switch KEEZVY 1
3 110115 Screw(M2-0.4 x 85) xRy 2
4 1280299 Fabric Detection Switch Holder YT EEIR 1
5 110106 Screw(M4-0.7 x 8) Exy 4
6 000538 Washer Ty 2
7 0024302 Cord Stay J—RkxxT 1
8 110012 Screw({M4-0.7 X 5) Fxy 1
9 0094491 Cord Clamp(2N- & 34) d—Koy 527 1

10 1200374 Reflection Sheet k&> —IL 1
11 1200508 Rotation Detector, C. Set R—JLIC(#E) 1
12 1200407 Rotation Detector Unit R—JLIC 1
13 110013 Screw(M4-0.7 X 10) Exy 3
14 0063612 Cord Clamp(4N- @ 6.8) A—-ROZv7 1
15 3204058 Handwheel, C. Set I\ R+ —JL(#8) 1
16 3201108 Handwheel NV RiRA =)L 1
17 0092305 Magnet NTRY b 1
18 160007 Screw(M6-1 X 6) kxry 2
19 000989 Handwheel Mark NV RIRA—=ILN—D 1
20 1200474 Switch, C. Set A1y F(#E) 1
21 2151121 Switch Support A1y FIR 1
22 180025 Screw(M4-0.7 X 2) xRy 1
23 1066148 Switch A1 YF 1
24 2151120 Switch Cover AA W FhIN— 1
25 009993 Screw{M3-05 % 16) xRy 2
26 0035722 Cord Bushing d—-RJ7v>a 1
27 0035719 Manual Switch Plate A4 FIR 1
28 009995 Screw(M3-0.5 x 5) xRy 1
29 000002 Spring Washer ARTZY T Ty 1
30 000488 Nut vk 1
31 1200483 Manual Switch Unit FHIAVF 1
32 009994 Screw{M3-0.5 X 8) Ji= 1

ACCU-10



8

ACCU-10-C1T

ACCU-10



ACCU-10-C1T DEVICE

ACCU-10-C1T&EE

8

RefNo Parts No. Description m A Amt. Req
1 1200506 Cable, Complete Set T =7V (#) 1
2 1200268 Cable(4) T—7IL(4) 1
3 1200267 Cable(3) T—=7I(3) 1
4 1200266 Cable(2) T—=7I(2) 1
5 1200265 Cable(1) T—=7I(1) 1
6 1070001 Connector(1292P) ARy 4 1
7 1070094 Connector(1292R1) AR5 1
8 0010713 Connector(1396P) AR5 1
9 0010717 Connector(1396R) AR 4 1

10 1200439 Jumper Cord Vv IR 3
11 2114008 Roller Lever O—J#LIN— 1
12 160001 Screw(M4-0.7 X 4) = 1
13 1280290 Switch Support Ay FEUTIR 1
14 110106 Screw(M4-0.7 X 8) 1z 1
15 180025 Screw(M4-0.7 X 4.5) kxry 1
16 2114076 Cylinder Bracket ) TR 1
17 110012 Screw(M4-0.7 X 5) xRy 1
18 1091138 Air Cylinder iy SV 1
19 2114077 Cylinder Chip VI Fw S 1
20 1090268 & Solenoid Valve, C. Set BT (1) 1
21 1090267 & Solenoid Valve BT 1
22 0010066 & Silencer 1LY 2
23 1094063 & Elbow Connector(®d 6-M5) ITIRIARIZ 1
24 350013 & Wood Screw(d 3.1 X 16) ARy 2
25 1094055 & Plug 7S50 1
26 1094008 & Union T-Connector(® 6-PT1/4) =AY TARYY 1
27 1096029 Air Tube(4 x 2.5mm)(Black) IFFa—T(&E) -
28 1096030 & Air Tube(6 X 4mm)(Black) IFFa—7(B) -
29 1200483 & Process Shifting Switch Unit TREPEXA v F (1) 1
30 009994 & Screw(M3-0.5 x 8) rxry 1

ACCU-10



9

ACCU-10-B1T

EXTRA PARTS

@

o—4§

IIIIIIIIIIIIIIIIIIIIIIIIII

W 4 A N MM&/QF/IJ//
NTA7s \ SCNIN
- /- N et - -

F—m / ﬁ THI 3 ;HM;V;/// N )ﬂ/ \\ \

for LG2000

ACCU-10



ACCU-10-B1T DEVICE ACCU-10-B1T%E 9

RefNo Parts No. Description m & Amt. Req
1 1280319 Knee Lifter Knee Plate, C. Set B, E(48) 1
2 1066039 Knee Switch, C. Set 1 BAAyFHE1) 1
3 009984 Screw(M4-0.7 X 30) IExy 2
4 300031 Washer AV 8
5 000015 Nut vk 2
6 300033 Spring Washer ATV IIwyy 2
7 100038 Wing Nut Favrvhk 2
8 1280297 Machine Pulley NXZHE 1
9 260014 Screw(15/64-28 x 20) Exy 2

10 1280296 Detector Plate A4y FEUHR 1
11 1200410 Rotation Detector Unit Bt 1
12 2114073 Detector Holder Ay FRILSY 1
13 009995 Screw(M3-05 x 5) Ry 1
14 110017 Screw(M5-0.8 X 8) kxry 1
15 1280292 & Sencor Marker oYY —h 1
16 000015 & Nut Fwvhk 1
17 1280291 & Machine Pulley, Complete Set AXZEFE) 1
18 1200410 & Rotetion Detector, Complete Set B+ >4 (46) 1

Note: The screw (Ref. No. 14) will be included in the rotation detector, c. set (Ref. No. 18). In case of
model LG 2000/TB, this screw will not be used.
() Ref. No. 18Ry »J(#) iz & EF T 5 Ref. No. 14D 122 1%. LG2000/TBTRFEHL ¥ A,

ACCU-10



XC-GY100, XC-FY100 Motor

~ |for Y Motor,

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
|||||||||||||

EXTRA PARTS(1)

10

ACCU-10



EXTRA PARTS(1)

Ref.No Parts No. Description m % Amt. Req
1 1280210 Tape Spool Bar Plate 27— IIN—EfHR 1
2 1280213 Tape Spool Bar R T—=)LIN— 1
3 1280211 Clamp o507 2
4 110012 Screw(M4-0.7 X 5) kXY 4
5 0091173 Collar(8.2 X 19 X 12mm)}) HZ7— 2
6 006434 Screw(9/64-40 x 7.9) TRy 2
7 0091172 Tape Spool Guide FT—=7HAR 2
8 120024 Screw(M4-0.7 X 4) JI=37 2
9 001123 Washer A 2

10 1200440 Cable g—7) 1
11 1280320 Box Supporting Bar, C. Set X THE(E) 1
12 9620757 Stand AR 1
13 005148 Wood Screw(® 4.5 x 25) RRY 3
14 1200422 Box Supporting Bar XTIk 1
15 0001448 Screw(15/64-28 X 55) kxy 1
16 000779 Pin % 1
17 000436 Washer AV 2
18 009751 Screw(M5-0.8 X 10) = 1
19 190021 Screw{M4-0.7 X 12) xRy 2
20 110013 Screw{M4-0.7 X 8) 1z 2
21 000665 Washer A MY 2
22 000009 ¢ Nut Fwvhk 1
23 1280323 & Guide Roller(Short), C. Set A KO- (58) (1R) 1
24 1280322 ¢ Guide Roller Shaft(Short) A4 RO—S8#(5E) 1
25 1280321 & Guide Roller(Short) A4 RO—Z(88) 1

ACCU-10



11

EXTRA PARTS(2)

For without Presser Foot Lifter

For with Presser Foot Lifter

ACCU-10



EXTRA PARTS(2)

Ref.No Parts No. Description m A Amt. Req
1 1066049 Tension Free Switch, C. Set FTvyayvIV—A v F(H8) 1
2 0035761 Limit Switch Cover VEZy MRy FHIINR— 1
3 009995 Screw(M3-0.5 x 5) Exy 3
4 000014 Washer A 3
5 0094491 Cord Clamp{¢ 3.3-2N) aA—RKo 07 1
6 1066054 Limit Switch UEy hRAYF 1
7 009957 Screw(M3-0.5 X 16) ) 2
8 0035760 Limit Switch Bracket DXy hZAAVFE 1
9 004440 Screw(11/64-40 x 8.3) Ry 6

10 0033935 Limit Switch Stop i QNN 1
11 000334 Nut +wv bk 1
12 001435 Screw(11/64-40 X 135} kExy 1
13 2100043 Spring A3 1
14 0033938 Collar{6.4 x 13 x 9mm) ho— 2
15 1280314 Switch Supporting Bar A4y FEfHE 2
16 0037912 Chain i 1
17 1066131 Tension Free Switch, C. Set FvayvIY—RA v F(EE) 1
18 004440 Screw(11/64-40 x 8.3) xRy 5
19 0033937 Spring AN S 1
20 0036909 Pitman Connecting Rod Unit Ey b2 ($8) 1
21 1200483 Manual Switch Unit FHRAAYF 1
22 009994 Screw(M3-05 x 8) xRy 1
23 1280303 Tape Guide(Front) F—7H1 R(ED 2
24 009791 Screw(M3-0.5 X 6) xR 2

ACCU-10



jamato

PIRED VEERIEH
YAMATO SEWING MACHINE MFG. CO,LTD.

P/N 9710137(P)
No. 5 Edited in 2007.4

(ACCU-10) Printed in Japan 2007.4.1H®



	Contents
	目次
	[P1]   ACCU-10 DEVICE(1)
	[P2]   ACCU-10 DEVICE(2)
	[P3]   ACCU-10 DEVICE(3)
	[P4]   ACCU-10 DEVICE(4)
	[P5]   ACCU-10-AIT, A1S DEVICE(1)
	[P6]   ACCU-10-A1S DEVICE(2)
	[P7]   ACCU-10-A1T, A1S DEVICE(3)
	[P8]   ACCU-10-C1T DEVICE
	[P9]   ACCU-10-B1T DEVICE
	[P10] EXTRA PARTS(1)
	[P11] EXTRA PARTS(2)

